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CERTIFICATE OF COMPLIANCE

According to

FCC Rules and Regulations

Part 15 Subpart C

Applicant . Amtek system Co., Ltd.

14F-11, No. 79, Sec. 1, Hsin Tai Wu Rd., Hsi
Chih City, Taipei Hsien 22101, Taiwan

Equipment : Tablet PC

Address

Model No. : W101, W102

FCC ID. : R4ARAIRW101MO072

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2009).

The test was carried out on Nov, 29, 2010 at Cerpass Technology Corp.

Signature

Anson Chou
EMC/RF B.U. Vice General Manager

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . .

15.247(d) | Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 .

51091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued date : Dec, 09, 2010
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

CPU Platform Intel Atom Menlow-XL Z530 1.6GHz
Cooling Method |Passive
Memory Memory 2GB DDR2 SDRAM
Mass Storage Pata IDE 1.8” SSD 32 G(MLC flash)
Storage Card Reader  |SD Card
Display Controller |LCD Multi touch panel controller
Video LCD Display 10.1", 1024X600 Glare type panel, LED backlight
External Display |HDMI
Camera Camera 2M(Built-in)
Built in stereo speakers
Audio Audio Features |Build in analogue microphone where location
Stereo headphones (3.5mm)
802.11 b/g/n WiFi
Communication |Bluetooth
Other 110 3G (option)
Devices Keyboard NA
Sensors Accelerometer
Ambient light sensor
DC-in Jack
I/O Ports | External connectors |3.5mm stereo headphone socket
USB 2.0 Ports x 3
AC/DC Adapter AC 110~220Volt,
Power 12V 3.A
System Battery Pack  [4200m AH
Power Management |yes
Dimension 270.3x169x18
Weight 1.0kg
oS Windows 7 Home Premium

Cerpass Technology Corp.

Tel:886-2-2655-8100

Fax:886-2-2655-8200

Issued date
Page No.

. Dec, 09, 2010
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2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT 20

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437
802.11n HT40
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
03 2422 09 2452
04 2427
05 2432
06 2437

2.3 Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according to

ANSI C63.4.

b. The complete test system included remote workstation, Monitor, SD Card, Ipod, Earphone,

and EUT for EMC test. The remote workstation included Notebook.
c. Executive program, “EMIWIFITEST” under WIN7, which generates

complete line of continuously repeating “H” pattern was used as the test software.
The program was executed as follows:
1. Turn on the power of all equipment.
2. The PC reads the test program from the hard disk drive and runs it.

3. The PC sends “H” messages to the monitor, and the monitor displays “H” patterns on

the screen.

4. The PC sends “H" messages to the internal SD Card, and the Hard Disk reads and

writes the message.

5. Repeat the steps from 2 to 4.

d. The following test modes were performed for test:

¢ 802.11b/g/n HT20: CHO1: 2412MHz, CHO06: 2437MHz, CH11: 2462MHz
¢ 802.11n HT40: CHO3: 2422MHz, CHO6: 2437MHz, CHO09: 2452MHz

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Dec, 09, 2010
Page No. : 70f93
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2.4 Description of Test System

Device Manufacturer | Model No. Description
. Power Cable, Unshielding 1.8 m

Monitor DELL U2410f Data Cable, HDMI Shielding 1.35 m

Ipod*2 Apple A1320 Data Cable, USB Shielding, 1.0m

Earphone MIC MIC-4 Data Cable, Audio Shielding 1.35 m

SD Card N/A N/A N/A

Remote workstation

Notebook \ SONY VPCEB25FW | Power Cable, Adapter Unshielding 1.8 m
Use Cable:

Cable Quantity Description

HDMI 1 Unshielding, 1.5m

2.5 Connection Diagram of Test System

=

EUT

[pod*2

-
2 SD Card

/\

1

Monitor

/R:emote
Workstation

1. The HDMI cable is connected from EUT to the Monitor.

2. The Audio cable is connected from EUT to the Earphone.

3. The USB cables are connected from EUT to the Ipod.

The EUT keeps to transmit and receive data via Notebook by Wireless.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date
Page No.

. Dec, 09, 2010
8 of 93
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2.6 General Information of Test

Test Site :

Cerpass Technology Corp.
2F-11, No. 3, Yuan Qu St. (Nankang Software Park),
Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS1-SD):

No. 68-1, Shibachong Si, Shihding Township, Taipei
County, Taiwan, R.O.C.

FCC Registration Number :

TW1061,TW1056, 390316, 488071

Report No.: TEFI11011063

IC Registration Number : 4934B-1, 4934D-1

T-543 for Telecommunication Test

C-3328 for Conducted emission test
VCCI Registration Number :
R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz.

Test Voltage: AC 120V / 60Hz

ANSI C63.4-2003

Test in Compliance with:
FCC Part 15 Subpart C

Conducted: from 150kHz to 30MHz

Frequency Range Investigated: o
Radiation: from 30MHz to 25,000MHz

The test distance of radiated emission from antenna to

Test Distance: EUTis 3 M.

2.7 Measurement Uncertainty

Measurement Item Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL | 2.71dB
) o Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal 4.10dB
6 dB Bandwidth 7500 Hz
Maximum Peak 1.4dB
Output Power
100kHz Bandwidth of 2.2dB
Frequency Band Edges
Power Spectral Density 2.2dB
Cerpass Technology Corp. Issued date : Dec, 09, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 9 of 93
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2.8 History of this test report

H ORIGINAL.

1 Additional attachment as following record:

Attachment No. | Issue Date Description

Cerpass Technology Corp.

Issued date : Dec, 09, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna Type: PCB antenna(the antenna is permanent attached)
Antenna Gain: 2.29 dBi

Cerpass Technology Corp. Issued date : Dec, 09, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. ;11 0f93
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4. Test of Conducted Emission

4.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI

C63.4-2003 Section 3.1. The EUT was placed on a nhonmetallic stand in a shielded room 0.8

meters above the ground plane as shown in section 2.2. The interface cables and equipment

positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
05-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

=3

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

a o

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Dec, 09, 2010

Page No. 12 of 93
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4.3 Typical Test Setup

N\ I 80cm
4 UJ \ )
80cm —°
I —o
LISN v LISN
v Jd
4.4 Measurement Equipment
Instru_ment/ Model No. Manufacturer | Serial No. Celllizition Valid Date
Ancillary Date
EMI Receiver R&S ESCI 100821 2010/01/21 2011/01/20
LISN Schwarzbeck | NSLK 8127 | 8127-516 | 2010/05/25 | 2011/05/24
LISN EMCO 3825/2 9703-2655| 2010/07/19 2011/07/18
Cerpass Technology Corp. Issued date : Dec, 09, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. 13 of 93
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4.5 Test Result and Data
Power . | AC 120V Pol/Phase . | LINE
Test Mode 1 . | 802.11g, CH1 Temperature :125°C
Memo : Humidity .| 56 %
0 Lewvel (dBuV) Date: 2010-11-29
FCC CLASS-B
FCC CLASS-B {AVG)
Anﬁl
1 T
1092 14
40
A
¥ 1 13
OOJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Fredg Value Factor Result Limit Margin Remark
MH=z dBuv dE/m dEuW/m dBEul/m dE
1 0.z1 4z .59 0.11 43 .00 53.24 -10.24 Lverage
2 0.21 59.35 0.11 59.46 63.24 -3.78 QF
3 0.z28 35.54 0.11 35.65 E0.85 -15.20 brerage
4 0.28 51l.a66 0.11 51.77 a0.85 -9.03 QF
= 0.35 34.23 o.11 34.34 4383.95 -14.61 Lrerage
& 0.35 46,30 0.11 47,01 55.95 -11.94 QF
7 0.4z 31.40 0.11 31.51 47.50 -15.99 Lrerage
a8 0.4z 45,51 0.11 45, 62 57.50 -11.588 QF
= 4.20 30.97 0.3z 31.:29 446.00 -14.71 Lrerage
10 4,20 40,99 0.3z 41.31 B6.00 -14.869 QF
11 4,77 30.79 0.33 31.1: 44.00 -14.55 Lverage
12 4,77 39.9:2 0.33 40.25 S6.00 -15.75 QF
13 5.94 31.9:2 0.35 32.:27 E0.00 -17.73 brerage
14 5.94 40. 039 0.315% 41.04 uo.oo =-10.9G QF
Notes

1. Result = Eead Walue + Factor

Z. Factor = LI3N Factor + Cable Loss

3. Lll emission below 1GHz at S02.11b/g/n mode are all the same,sSo the
802Z.11g/n mode chosen as representative in final test.

4, Aecording to technical experiences,all spurious emission of S0Z.11gdn
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the sate bhelow
15Hz,s30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 14 0of 93
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Power AC 120V Pol/Phase NEUTRAL
Test Mode 1 802.11g, CH1 Temperature 25°C
Memo Humidity 56 %
0 Level (dBu\) Date: 2010-11-29
FCC CLASS-B
+ FCC CLASS-B (AVG)
40 EV 14
1 13
OOJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Fead
Ttem Freq Value Factor Reszult Limit Margin Remark
MH= dABuv dE /st ABuvim  dBuVsm dE
1 0.21 4z .88 0.14 4% .02 53.23 -10.21 byerage
2 0.21 58.93 0.14 59.07 63.23 -4.16 QF
3 0.25 35.64 0.13 35.77 50.80 -15.03 byrerage
4 0.25 51.22 0.13 51.35 &60.80 -9.45 QF
5 0.35 33.50 0.14 33.64 49.06 -15.42 byrerage
& 0.35 46,70 0.14 46.54 59.06 -1Z .22 QF
i 0.42 31.74 0.14 31.88 47 .45 -15.680 byerage
=1 0.4z 44, 69 0.14 44,583 57.45 -1zZ.65 QF
= 0.49 Z26.11 0.14 Z6.258 46.14 -19.89 byerage
10 0.49 40. 40 0.14 40.54 56.14 -15.60 QF
11 0.56 28.39 0.16a Z8.55 4a.00 -17.45 byerage
1z 0.56 40,37 0.16 40.53 S6.00 -15.47 Qp
13 3.79 28.48 0.30 .78 4n.00 -17.22 byerage
14 1.79 J17.07 0.210 17,27 Ja.oo =10.67 QF
Motes:

1. Result = Read Value + Factor

2. Factor = LISN Factor + Cahle Loss

3. All emission below 1GHz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

4. Avcording to technical experiences,all spurious emission of S02.1lg/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almwost the same bhelow
1GH=z, =20 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data iz worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Dec, 09, 2010
Page No. : 150f 93
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Power .| AC 120V Pol/Phase . | LINE
Test Mode 2 .1 802.11n HT20, CH1 Temperature 11 25°C
Memo : Humidity 1| 56 %

0 Lewvel {(dBuv) Date: 2010-11-29
FCC CLASS-B
FCC CLASS B (AVG)
40
OOJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Result Limit Margin Remark
MHz dBEuv dE/m dBuvV/m dBuV/m dE
1 .20 35.83 0.11 35.94 53.68 -17.74 bverage
2 o.z0 5Z2.95 0.11 53.06 83.68 -10. 62 )3
3 a.27 32.61 0.11 32.72 51.21 -15.49 Iverage
4 0.27 45.12 0.11 45.23 61.21 -15.595 QF
5 0.31 14.21 0.12 14.33 50.00 -35.67 brerage
&l 0.31 3z2.18 0.12 3z2.30 s0.00 -27.70 QF
7 0.40 22.77 0.11 22 .88 47.85 -24.97 brerage
g 0.40 38.30 0.11 38.41 57.85 -19.44 o)
9 3.54 28.77 0.32 Z29.09 45.00 -16.91 bvrerage
10 3.54 37.75 0.32 3g.07 S56.00 -17.93 P
11 4.62 Z6.33 0.33 27.16 46.00 -15.54 bverage
12 4.62 37.23 0.33 37.56 S56.00 -15.44 P
13 5.73 31.03 0.35 31.38 50.00 -15.62 bverage
14 5.7 13,31 0.315 J9.00 oo.o0o =20.34 QF
Notes
1. Result = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. All emission bhelow 1GHz at 80Z2.11kh/g/n mode are all the same,so the
80Z.11g/n wode chosen as representative in final test.

4. heeoording to technical experiences,all spurious emission of 80Z2.11lgéin
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15Hz,s0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

5. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 16 0f 93



g,

0

*" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power | AC 120V Pol/Phase : | NEUTRAL
Test Mode 2 :| 802.11n HT20, CH1 Temperature 11 25°C
Memo : Humidity 1| 56 %
0 Level (dBuV) Date: 2010-11-29
FCC CLASS-B

FCC CLASS-B (AVG)

40

0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Fezult Limit Margin Bemark
MHz dBuv dEB/m dEuW/m dBuVim dbE
1 o.20 35.15 0.14 35.29 53.66 -18.37 Lvyerage
2 0.z0 E2.67 0.14 gEz.81 B3.66 -10.585 QF
3 0.258 19.73 0.13 19.86 50.87 -31.01 brerage
4 0.za 37.41 .13 37.54 60,37 —-23.33 QF
5 0.33 27.32 0.14 27.46 49,40 -21.94 Lrerage
[ 0.33 40.13 0.14 40.27 59.40 -19.13 QF
7 0.40 25.44 0.14 2E5.58 47.87 -22.29 Lrerage
g 0. 40 37,32 0.14 37.46 57.87 -z20.41 QF
= 3.90 28.66 0.30 28.946 46,00 -17.04 bvrerage
10 3.90 34.33 0.30 34.63 56.00 -21.37 QF
11 6.46 27 .84 o.37 Z8.21 s50.00 -21.79 Lvyerage
1z G.4d6 36.00 0.37 36.37 0. 00 —-23.63 QF
Notes

1. Result = Read Value + Factor

Z. Factor = LI3N Factor 4+ Cakble Loss

3. Lll emission helow 1GHE at S0Z.11lkb/g/n mode are all the samwe,so the
802.11g/n mode chosen as representative in final test.

4., According to technical experiences,all spurious emission of 80Z.11gfn
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the sawme helow
1GHz,=0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data iz worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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Power AC 120V Pol/Phase LINE
Test Mode 3 802.11n HT40, CH3 Temperature 25°C
Memo Humidity 56 %
0 Lewvel {(dBuv) Date: 2010-11-29
FCC CLASS-B
FCC CLASS-B (AVG)
M\.ﬂ'll
bl
1012 14
40
H
q 1 1 3
OOJS 0.5 1 2 5 10 20 30
Frequency (MHz)
Fead
Item Freqg Value Factor Result Limit Hargin Remark
MHz dBuv dE/m dBuV/m dBuV/m dE
1 0.21 4z .87 o.11 42 .98 53.24 -10.26 Lverage
Z 0.21 59.85 o.11 59,768 63.24 -3.48 2
3 0.25 35.60 o.11 35.71 50.85 -15.14 Lverage
4 0.25 51.45 o.11 51.56 60.85 -9.29 QF
= 0.35 34.27 o.11 34.38 45.95 -14.57 Lverage
& 0.35 46,66 o.11 46.77 58.95 -12.18 QF
7 0.4z 31.37 o.11 31.45 47 .50 -16.02 Lverage
g 0.4z 45.65 o.11 45.76 57.50 -11.74 QF
9 4,20 31.00 0.32 31.32 46.00 -14.65 Lverage
10 4,20 40. 66 0.32 40.95 S56.00 -15.0z2 QF
11 4,77 30.93 0.33 31.26 46.00 -14.74 Lverage
1z 4,77 39.49 0.33 39.82 S56.00 -16.18 QF
13 5.94 31.93 0.35 32.28 50.00 -17.72 Lverage
14 J.94 40.09 0.353 41.24 oo . oo =10.70 QF
MNotes:

1. BEesult = Read Walue + Factor

2. Factor = LIZN Factor + Cable Loss

3. All emission below 1GHz at 80Z2.11b/g/n mode are all the same,so the
80Z.11g/n mode chosen as representative in final test.

4. hecording to technical experiences,all spurious emission of S0Z2.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15Hz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

5. The data iz worse case.

Cerpass Technology Corp.
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Power AC 120V Pol/Phase NEUTRAL
Test Mode 3 802.11n HT40, CH3 Temperature 25°C
Memo Humidity 56 %
80 Level {dBuV) Date: 2010-11-29
FCC CLASS-B
FCC CLASS-B (AVG)
40 Ev T4
1 13
OOJS 0.5 1 2 1] 10 20 30
Frequency (MHz)
Fead
Item Freq Value Factor Result Limit Margin Remark
NH= dBuv dE/m ABuV/m  dBuW/m dE
1 o.z21 42 .57 0.14 43.01 53.23 -10.22 Average
2 o.21 55.99 0.14 59,135 B3 .23 -4.10 2
3 0.25 35.47 0.13 35.60 50.80 -15.20 Lverage
4 0.28 51.21 0.13 51.34 60,80 -9.46 2P
5 0.35 33.604 0.14 33.78 49.06 -15.28 Lverage
5] 0.35 46.64 0.14 46.78 59.08 -1z .28 o
7 0.4z 31.73 0.14 31.87 47 .45 -15.61 Lverage
=1 0.4z 44,59 0.14 45.03 57.48 -1z .45 QF
=l 0.49 Z26.17 0.14 Z26.31 46.14 -19.83 Lverage
10 0.49 40. 86 0.14 41.00 56.14 -15.14 2P
11 0.56 Z8.36 0.16 Zg.54 46.00 -17.46 Average
1z 0.56 40.76 0.16 40,92 S56.00 -15.08 QF
13 3.79 Z8.42 0.30 Zg.72 46 .00 -17.28 Lverage
14 1.79 17.74 0.30 J0.04 SJo.00 =17.80 QF
Notes:
1. Result = Fead Valus + Factor
2. Factor = LISN Factor + Cable Laoss

bL1]l emwi=zzion kelow 1GHz at S0Z2.11b/g/n mwode are all the =zame,so0 the
802.11g/n mode chosen &s representative in final test.
becording to techhical edperiences,all spuricous emission of 302.11gdin
mode at channel 1,6,11 or 3,6,9 (for HT40)
1GHz,=0 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

The data i= worse case.

Test engineer:

( }/ii) N

are almost the same helow

Cerpass Technology Corp.
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5. Test of Radiated Emission

5.1 Test Limit
Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions for unintentional
device, according to § 15.109(a), except for Class A digital devices, the field strength of radiated
emissions from unintentional radiators at a distance of 3 meters shall not exceed the following

values:
Frequency Distance Radiated Radiated
(MH2z) Meters LV IM) (dB u VI M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the below table.

Frequency Distance Radiated
(MH2z) Meters (dB p VI M)
30-230 10 30

230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement antenna.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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5.3 Typical Test Setup

Antenna
v Equipment under Test
——1
¢——— »  Testdistance ——P|
0.8M
Turn Table
. \ Ground Plane
Receiver
5.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. Serial No. Callljbazz;uon Valid Date
EMI Receiver SCHAFFNER| SCR3501 437 2010/10/14 | 2011/10/13
Amplifier Agilent 8447D 2944A10531 | 2010/02/05 | 2011/02/04
Bilog Antenna Schaffner CBL6112D 22242 2010/02/05 | 2011/02/04
Spectrum Analyzer R&S FSP 3 100800 2010/02/09 | 2011/02/08

SPECTRUM
ANALYZER R&S FSP40 100219 2010/11/5 | 2011/11/4
HORN ANTENNA EMCO 3115 31589 2010/05/04 | 2011/05/03
Preamplifier Agilent 8449B 3008A01954 | 2010/02/26 | 2011/02/25
Cerpass Technology Corp. Issued date : Dec, 09, 2010
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5.5 Test Result and Data

Power ;| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g, CH1 Temperature 1 123°C
Memo : Humidity 1| 65 %
0 Level (dBuvinm) Date: 2010-11-30
FCC|ICLASS-B
40 |
1
2 3
]
a
4
0 30 a5. 140. 195. 250, 305
Frequency (MHz)
Fead Ant Tah
Item Fredqg Value Factor Fesult Limit Margin Femark Fos Fos
MH=z ABuv dEB/m dBuV/m dBu¥V/m dE cm Deg
1 104.25 47,79 -11.8z2 35.97 43 .50 =-7.53 Feak 100 u]
2 144.13 42,43 -9.57 32.86 43,50 -10. 64 Peak 100 u]
3 172.45 49,37 -15.80 33.57 43,50 -9.93 Peak 100 u]
4 225.25 35.21 -17.04 18.17 46,00 -27.83 Peak 100 u]
5 259.63 34.70 -13.53 21.17 46,00 -24.83 Feak 100 u]
=] 275.85 443,46 -14.01 30.45 46,00 -15.55 Feak 100 o

1. Result = Read Value + Factor

2. Factor Antenna Factor + Cable Loss - Moplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=
and video bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frecquency below 1GII=z.

4, All emission below 1GHz at 80Z2.11lkh/g/n mode are all the same,so the
80Z.11g/n mode chosen as representative in final test.

8. Aheocording to technical experiences,all spurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almwmost the same helow
1GHz,s30 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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Power AC 120V Pol/Phase VERTICAL
Test Mode 1 802.11g, CH1 Temperature 23 °C
Memo Humidity 65 %
0 Level {dBuvim) Date: 2010-11-30
FCC CLASS-B
40 i 7
3
" ]
2
0300 440. A80. T20. 860, 1000
Frequency (MHz)
Fead int Talh
Item Freg Value Factor Fesult Limit Hargin Femark Fos Fos
MH= dBuv dbB/m dBuV/m  dBuvSm dE oI Ded
1 475.00 41,43 -9.05 32.38 46,00 -13.62 Peak 100 u}
2 501,60 36.94 -7.97 28.97 46,00 -17.03 Peak 100 u}
3 574,40 44,65 -8.45 36,20 465,00 -9.80 Peak 100 u}
4 e50.00 42 .51 -5.40 37.11 45.00 -5.89 Peak 10a a
= 776,00 34.16 -0.55 353.55 45.00 -12.42 Peak 100 u]
=] S25.00 35.90 0.03 35.93 46.00 =-7.a7 Peak 100 u]
7 S951.00 31.72 6.08 37.50 46.00 -8.20 Peak 100 u]
Notes
1. Besult = Read Value + Factor

2. Factor

mode at channel 1,6,11 or 3,6,9(for HT40)

= Lntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 120EH=z
anc wideo bandwidth i= J00KIIz for Feak detection and Qussi-pesk
detection at fredquency below 1GH=.

4, ALll emission helow 1CGHz at 2802.11k/g/n mode are all the same,so the
Z0Z.11g/n mode choZen a3 representative in final test.

5. According to technical experiences,all spurious emission of 802.11gf/n

are almost the same hbelow

1GHz,=s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.
6. The data is worse case.

Cerpass Technology Corp.
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Power . | AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 . | 802.11g, CH1 Temperature 1 123°C
Memo : Humidity 1| 65%
80 Lewvel {(dBuVin) Date; 2010-11-30
FCCCLASS-B
40 ! 7
3
1 q
t fi
2
0 30 a5, 140. 195. 250. 305
Frequency (MHz)

Fead int Tab
Item Freg Value Factor Fesulc Limit Margin Femark Fos Pos
MH= dBuv dE/m dBuV/m dBuV/m dE o Deg
1 107.55 46 .74 -18.78 27.946 43 .50 —-15.54 Peak 100 u]
2 140,55 40,77 -16.50 24 .27 43 .50 -19.23 Feak 100 ]
3 163.35 S54.00 -20.19 33.81 43 .50 -9.69 Feak 100 u]
4 170.80 49,55 -21.32 28.53 43 .50 -14.97 Feak 100 ]
5 200,50 44,95 -16.30 28.60 43 .50 -14.82 Feak 100 u]
& 270.63 40,18 -14.11 2e.07 46 .00 -19.93 Peak 100 u]
T 275,30 S0.z24 -14.44 35.80 46 .00 -10.20 Feak 100 u]

1. Besult = Read Value + Factor

2. Factor = Antenta Factor + Cable Loss - implifier

3. The resolution bandwidth of test receiwver/spectrum analyzer is 120KH=
ancd wideo bandwidth i= J100klIz for Feak detection and Quasi=peskc
detection at frequency below 1GH=.

4, Lll emizzion below 1GHE at 2802.11b/gf/nh mode are all the Same, =0 the
S0Z.11lg/n mode chosen as representative in final test.

5. hppording to techhnical experiences,all spurious ewission of 802.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15Hz,=20 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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Power AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 . | 802.11g, CH1 Temperature : | 23°C
Memo Humidity 1| 65 %
0 Level {dBu/in) Date: 20110-11-30
FCC|CLASS-B
4 ] F
40 3 1
1 3
0300 440, 580. 720, 860. 1000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin Remark Pos= Fos=
MH= ABuv dB/m dBuv/m  dBuv/ dB cm Deg
1 399,40 44,95 -10.859 34.26 45.00 -11.74 Peak 100 u]
2 426,00 46.56 -9.71 36.85 45,00 -9.15 Peak 100 u]
3 475,00 42 .45 -8.22 34.23 46.00 -11.77 Peak 100 o
4 576.50 3729 -1.158 i6.11 46.00 -9.89 Feak 100 u]
5 G76. 60 37.59 0.=20 35.49 45.00 -7.51 Feak 100 u]
& 725,60 35.41 3.06 38.47 45,00 -7.53 Peak 100 u]
Notes:

1. Eesult = Read Valus + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency hbelow 1GIz.

4. All emission below 1GHz at S02.11b/g/n mode are all the same,so the
802 .11g/n mode chosen as representative in final test.

5. Aocording to technical experiences,all spurious emission of S0Z.1l1g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawe helow
15H=z,=s50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technolog
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .| 802.11b, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %
Lewvel {(dBuvimy) Date; 2010-11-29
107
FCC CLASS-B
Z FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Fead Ant Tah
Item Freg Value Factor Fesultc Limit Hargin Femark Fo= Fos
MH=z dEuW dB/m dBuW/m  dBuv/m dE o 1] Deq
1 4524.00 30.04 15.09 45.13 54.00 -5.87 byerage 100 360
2 4524.00 39.71 15.0%9 54.30 74.00 -19.z20 Feak 100 156
Iotes

1. BEesult = Read Walues 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The rezolution handwidth of test receiver/spectrum analyzer is 1Z0EH=
and wideo handwidth i=s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4, The resolution bhandwidth of test receiver/spectrum analyzer is 1MHz
and wvideo bandwidth is 3MH=z for Peak detection at frequency abhove
1GH=.

S, The re=sclution handwidth of test receiver/=spsctrmn analyzer is 1Mz
and wvideo handwidth i= 10Hz for Average detection at frequency abhove
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .| 802.11b, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %

Level (dBuim) Date: 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B {AVG)
54
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Eesulc Limit Margin FEemark Fos Fos
MH= dABuV dE/m dBuW/m dBuV/m dE I Deg
1 4324.00 30.10 15.09 45.19 54.00 -58.581 byerage 100 141
z 43z4.,00 42,20 15.09 E7.29 74,00 -16.71 Peak 100 141
Notesz

1. Eesult = EFEead Valuse + Factor

2. Factor = Antenha Factor + Cable Loss - Amplifier

3. The rezolution bandwidth of test receiver/spectrwn analyzer is 120KH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. The rezolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 3MHz for Peak detection at fredquency ahove
1GH=.

S. The re=solution bandwidth of test receiver/=spectrun analyzer is=s 1Mz
and video bandwidth is 10H=z for Average detection at fregquency above
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .| 802.11b, CH6 Temperature 11 23°C
Memo : Humidity 1| 65 %
Lewvel {(dBuv/im} Date; 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-BE {AVG)
5
1
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos= Fos=
MH= dBuv dE/m dEuVW/m dEuW/m dE m Deg
1 45374.00 31.50 15.23 46.73 54.00 =727 byerage 100 153
2 45374.00 44,77 15.23 60,00 74,00 -14.00 Peak 121 190
Note=

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyeer iz 120EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyvzer iz 1MH=
and video bandwidth iz 3MHz for Peak detection at frequency above
1GH=.

OJ. The resolution handwidth of test receiver/spectrumn analyzer is=s 1Mz
and video bandwidth is 10Hz for Average detection at frequency abowve
1GH=.

6. The other emissions is too low to he measured.

7. The data is worse case.
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .| 802.11b, CH6 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level (dBuvinm) Date: 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
54
1
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read int Tak
Item Freg Value Factor Fezult Limit Margin Femark Po= Fo=
MHz dBuv dE/m ABuv/m  dBuV/m dE cm Deg
1 4574.00 30.40 15.23 45.63 54.00 -5.37 byerage 100 244
2 4574.00 42.39 15.23 57.62 74,00 -16.38 Feak 100 244
Notes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer is 120EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=z
and wvideo bandwidth is 3MH= for Peak detection at fregquency ahowve
1GH=.

J. The resglution bhandwidth of test receiver/spectrum anslyzer iz 1Mz
and wideo bandwidth is 10H= for Average detection at fregquency above
1GH=.

&. The other emi=sions iz too low to be measured.

7. The data is worse case.
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Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .1 802.11b, CH11 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level {(dBuvim) Date; 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
54
1
01000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Fead Ant Tab
Item Freg Value Factor Fe=zult Limit Margin Remark Fos Fo=
MH= dBuV dE/m dBuVW/m dBEuv/m dE m Deg
1 492400 31.65 15.35 47 .00 54.00 =-7.00 bverage 100 161
2 49z24.00 45,39 15.35 60,74 74.00 -13.26 Peak 100 161
Note=

1. Fesult = Read Value + Factor

2. Factor = Antenha Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 3MHz for Peak detection at fregquency ashove
1GH=.

OJ. The resclution bandwidth of test receiver/spectrum analyzer is=s 1Mz
and video bandwidth is 10Hz for Average detection at fredquency above
1GH=.

&. The other ewissions is too low to be measured.

7. The data iz worse case.
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Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .1 802.11b, CH11 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level {(dBu\im} Date: 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
54
1
I]100!] 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tak
Item Freg Value Factor Fezult Limit Margin Femark Fo= Fo=
MH= dBuvf dEB/m dEuW/m dEuv/m dE CIn Deg
1 49z4.00 31.65 15.35 47.03 54.00 -6.97 byverage 100 161
2 49z24.00 43.55 15.35 58.93 74,00 -15.07 Peak 100 229
Notes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amwplifier

3. The resoclution bandwidth of test receiver/spectrum analyzer iz 120KHE=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4. The resoclution bandwidth of test receiver/spectrwm analyzer iz 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fregquency abhove
1GH=.

J. The resglution bandwidtli of test receiver/spectrwn analyzer i= 1Mz
and wvideo bandwidth is 10Hz for Average detection at frequency above
1GH=.

&. The other ewmissions is too low to be measured.

The data iz worse case.
Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 | 802.11g, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %
Lewel {dBulim) Date: 2010-11-29
107
FCC CLASS-B
2 I .
FCC CLASS-B (AVG)
54
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Talk
Item Freg Value Factor Fesult Limit Margin Remark Pos=z Pos=
MH=z dBuW dB/Sm dABuV/m dEuV/m dE In Deg
1 4524.00 30.42 15.0%9 45.51 54.00 -5.49 byerage 100 142
2 4524.00 41.42 15.0%9 56.51 74,00 -17.49 Peak 100 143
Motes

1. Besult = Read Walus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4., The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and video bandwidth is 3MH= for Peak detection at frequency asbowve
1GH=.

O. The re=olution bandwidth of test receiver/=pesctrion sanslyzer i= 1Mz
and video bandwidth is 10H=z for Average detection at frequency above
1GH=.

6. The other ewmissions is too low to he measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 802.11g, CH1 Temperature 23 °C
Memo Humidity 65 %
Lewvel {(dBuvim) Date: 2010-11-29
107
FCC|CLASS-B
2
FCC CLASS-B (AVG)
54
01000 5800. 10600. 15400. 20200. 25000
Frequency {MHz})
Read Ant Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dEuV dE/m dBuVW/m dBEuv/m dE Cn Deg
1 4524.00 30.06 15.09 45.15 54.00 -5.85 byverage 100 158
2 4524.00 41.89 15.09 56.95 74,00 -17.02 Peak 100 217
Notes
1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amwplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KH=z
and video handwidth is 300kH=z for Peak detection and Quasi-peak
detection at fredquency below 1GH=.

4., The resolution bandwidth of test receiver/spectrum analyzer is 1MH=

and video handwidth is 3MH=z for Peak detection at frequency above

1GH=.

The re=glution bandwidth of

and video handwidth i= 10H=

1GH=.

&. The other emissichs is too low to be measured.

7. The data iz worse case.

Cest receiver/spectrimn analyzer is 1Mz
for Average detection at fregquency above

[ |

Cerpass Technology Corp. Issued date

Tel:886-2-2655-8100 Fax:886-2-2655-8200

. Dec, 09, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 1] 802.11g, CH6 Temperature : | 23°C
Memo : Humidity 1| 65 %
Level (dBuvinm) Date; 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
5
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz})
Fead Aint Tak
Item Freg Value Factor Fe=zult Limit Margin Femark Fos Fo=
MH= dBuv dB/m dBuVW/m dBEuv/m dE m Deg
1 45374.00 31.19 15.23 45,42 54 .00 -7.58 bverage 100 159
2 45374.00 42,71 15.23 57.94 74,00 -16.06 Peak 100 200
Notes

1. Result = Read Valus + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of tezst receiver/spectrum analyzer iz 1Z0EHE
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4, The resolution bhandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is S3MHz for Peak detection at frequency abowve
1GH=.

. The re=olution bandwidth of test receiver/=pmctrumn sanalyzer i= 1Mz
and video bandwidth is 10Hz for Average detection at fredquency abhove
1GH=.

6. The other emissions is too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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* CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | HORIZONTAL
Test Mode 1 .| 802.11g, CH6 Temperature : | 23°C
Memo : Humidity .| 65 %
Lewvel {(dBuVim) Date: 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-BE {AVG)
54
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
RBead Ant Tak
Item Freqg Value Factor Fesultc Limit Margin Femark Pos Fos
MH= dBuV dAB/m dBuW/m dBEuVim dE cm Deg
1 4374.00  30.00 15.23 45.23 54,00 -8.77 Iverage 100 120
z 4574.00 41,99 15.23 857.22 74,00 -16.78 Feak 100 121
Notes=

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Casble Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 1Z0EH=
and video bandwidth is 300kH= for FPeak detection and Quasi-peak
detection at fredquency below 1GH=.

4, The resolution bandwvidth of test receiver/spectrum analyzer is 1MH=

and wvideo bandwidth i=s 3MHz for Peak detection at freguency abowve

1GH=.

The resclution bandwidth of test receiver/spsctrum analyzer is=s 1Mz

and video bandwidth is 10Hz for Average detection at frecquency abhove

1GH=.

6. The other emissions is too low to he measured.

7. The data is worse case.

[ |

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 1 .1 802.11g, CH11 Temperature 1 123°C
Memo : Humidity 1| 65 %
Level (dBulim} Date: 2010-11-29
107
FCC|CLASS-B
2
FCC CLASS-B {AVG)
5
1
01000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz})
Read Ant Tab
Item Freg Value Factor Fezult Limit Margin Femark Fo= Fo=
MHz dABuv dB/m dBuV/m dBuV/m dbE o Deg
1 4924.00 z2Z9.87 15.35 45.22 54,00 -5.75 bxerage 100 155
2 4924,.00 43,15 15.35 Eg.50 74,00 -15.50 Peak 100 138
Note=

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MH=z
anhd wvideo bandwidth iz 3MH=z for Peak detection at fregquency above
1GH=.

OJ. The re=olution bhandwidth of test receiver/spectrun anslyzer is 1Mz
and wideo bandwidth is 10Hz for Average detection at fredquency abowve
1GH=.

&. The other emwmissions i=s too low to be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 1 .1 802.11g, CH11 Temperature 1 123°C
Memo : Humidity 1| 65 %
Level {(dBu\im} Date: 2010-11-29
107
FCC CLASS-B
2 N X
FCC CLASS-BE {AVG)
5
1
01000 5800, 10600, 15400, 20200, 25000
Frequency {MHz)
Fead Ant Tah
Item Freg Value Factor Fezult Limit Margin Femark Po= Fos
MH= dEuV dEB/m dEuVW/m dBEuWim dE m Deg
1 4924.00 30.11 15.35 45.46 54.00 -5.54 byerage 100 153
2 49z24.00 41,21 15.35 S56.56 74,00 -17.44 Peak 100 153
Note=

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwmn analyzer is 120EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth i=s 3MH=z for Peak detection at frequency abhove
1GH=.

J. The resglution bandwidth of test receiver/spectrun anslyzer is 1Mz
and video bandwidth is 10H= for Average detection at frequency showve
1GH=.

6. The other emissions iz too low to be nmeasured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase : | VERTICAL
Test Mode 2 | 802.11n HT20, CH1 Temperature :123°C
Memo Humidity 1| 65 %
0 Level {dBuV/in} Date: 20110-11-30
FCC/CLASS-B
40 |
1
) 3
A
a]
4
030 85. 140, 195, 250. 305
Frequency {(MHz)
Fead Ant Tak
Iterm Freg Value Factor Fesult Limit Margin Femark Fos= Fos=
MH= dBuv dE/m dBuV/m  dBuW/m dE o Deg
1 100.13 47.83 -11.95 35.88 43 .50 -7.62 Peak 100 u]
2 1z0.20 42,74 -9.73 33.01 43.50 -10.49 Peak 100 u]
3 1¢8.05 49,26 -15.51 33.75 43.50 -9.75 Peak 100 u]
4 221.13 31.81 -16.54 15.27 45,00 -30.73 Peak 100 u]
£ 267.05 34.84 -13.68 21.1¢ 45,00 -24.84 Peak 100 u]
& 275.30 44,01 -13.97 30.04 45,00 -15.9¢ Peak 100 u]
Notes=:

1. Result = Eead Walue 4+ Factor

2. Factor = Antenna Factor + Cakble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EKH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-pesk
detmction at fregquency helow 1GIz.

4, All emission below 15Hz at 802.11b/g/n mode are all the same,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same kelow
1GH=z,30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technolo
Tel:886-2-2655-8100

gy Corp. Issued date : Dec, 09, 2010
Fax:886-2-2655-8200 Page No. : 390f93
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power | AC 120V Pol/Phase : | VERTICAL
Test Mode 2 | 802.11n HT20, CH1 Temperature :123°C
Memo : Humidity 1| 65 %
0 Level (dBulim) Date: 2010-11-30
FCC CLASS-B
: 4
40 R
a
7 3
1
0300 440. h80. T20. 860. 1000
Frequency (MHz)
Read Ant Tak
Item Freqg Value Factor Fesult Limit Hargin Remark Fos Fos
MH= dBuV dE/m dEuV/m dBuv/m dE o Deg
1 375.60 39.42 -10.34 29.08 46.00 -16.92 Peak 100 o
2 4z6.00 41.32 -10.0% 31.23 46.00 -14.77 Peak 100 u]
3 475.00 41.75 -9.05 3z2.70 45.00 -13.30 Peak 100 u]
4 g25.50 4z2.72 -3.8¢6 38.86 45.00 -7.14 Peak 100 ]
5 e .00 34.25 -0.558 33.87 46.00 -12.33 Peak 100 u]
3 951.00 30.45 G.03 36.53 45.00 -9.47 Peak 100 u]
Notes

1. REesult = Bead WValue + Factor

Z. Factor = Antenna Factor + Cable Loss - lmplifier

3. The rezolution bandwidth of teat receiver/spectrum analyzer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GIIz.

4., A1l emission helow 15Hz at S02.11kh/fogfn mode are all the sawe,so the
802.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of S02.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15H=, 30 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data iz worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 40 0f 93



o

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1 802.11n HT20, CH1 Temperature 11 23°C
Memo : Humidity 1| 65 %

0 Level (dBuvim) Date: 2010-11-30

FCC CLASS-B

40

1 5 ©
2 3 4
030 g5, 140, 195, 250, 305
Frequency {MHz)

Fead Ant Tab

Item Freg Value Factor Fesult Limit HMargin Remark Fos Fos

MH=z dEuV dE/m dBEuV/m dBuV/m dEb cm Deg

1 115.588 45.99 -17.43 Z9.56 43.50 -15.94 Peak 100 u]

2 1358.63 41.15 -156.34 24.81 43 .50 -15.69 Peak 100 u]

3 176.30 46.22 -Z0.76 Z25.46 43.50 -15.04 Peak 100 u]

4 233.50 41.27 -15.28 26.01 46.00 -19.99 Peak 100 o

= Z&7.05 43 .95 -14.67 29.31 44.00 -146.69 Peak 100 u]

& Z76.95 45.41 -14.51 30.90 46.00 -15.10 Peak 100 o
HNotes

1. Result = Read Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyezer is 1Z0EKH=z
and wideo bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at fregquency below 1GI0z.

4, All emission helow 1GHz at 802.11kh/g/n mode are all the same,so0 the
80Z.11g/n mode chosen as representative in final test.

5. Ahecording to technical experiences,all spurious emission of 802.11lg/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are alwost the sawne below
13Hz, =30 that the channel 1 or 3(for HT40)was chosen as representative
in final test.

6. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 | 802.11n HT20, CH1 Temperature :123°C
Memo Humidity 1| 65 %
0 Level {(dBul/in} Date: 2010-11-30
FCC|CLASS-B
40 1 a]
4 5
9 3
0300 440, 580. 720. 860. 1000
Frequency (MHz)
Read int Tab
Item Freg Value Factor Fesultc Limit Margin Femark Fos Fos
MH= dEuv dE/m dEuW/m dBuV/m dE cm Deg
1 375.60 E1.34 -13.59 37.75 44,00 -8.25 Peak 100 u}
2 450.50 40. 44 -8.54 31.90 45.00 -14.10 Peak 100 u}
3 550.680 33.54 -0.73 32.81 45.00 -13.19 Peak 100 o
4 574,40 37.64 -1.41 36.23 46.00 -9.77 Peak 100 u}
5 TZ5.60 3z.03 .06 35.09 44.00 -10.91 Peak 100 u}
3 TPGe.00 34,50 3.39 37.99 45,00 -58.01 Peak 100 u}
Notez:

1. Result = Read Values + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 1Z20EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GIz.

4, 411 emizsion bhelow 1GHz at 802.11kh/g/n mwode are all the same, 3o the
80Z.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,8(for HT40) are almost the same below
1GHz,s30 that the channel 1 or 3 (for HT40) was chosen as representative
in final test.

6. The data is worse case.

g
Cerpass Technology Corp. Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power | AC 120V Pol/Phase : | VERTICAL
Test Mode 2 | 802.11n HT20, CH1 Temperature :123°C
Memo : Humidity 1| 65 %
Level (dBuvim) Date; 2010-11-30
107
FCC|CLASS-B
2 FCC CLASS-B {AVG)
h
01000 5800, 10600, 15400. 20200, 25000
Frequency {MHz)
Read Ant Tah
Item Fredg Value Factor Fesult Limit Margin Femark Fosz Fosz
MH= ABuy dE/m dBEuW/m dBui/m dE cm Deg
1 4524.00 Z26.99 15.0% 42 .08 54.00 -11.92 byerage 142 155
2 4524.00 39.14 15.0%9 54.23 74.00 -19.77 Peak 100 153
HNotes:

1. Result = BRead Walue + Factor

2. Factor = Antenna Factor + Cable Loss - Anplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EH=
and video bandwidth iz 300kHz for Feak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, The resolution bhandwidth of test receiver/spectrum analyEer is 1MH=
and video bandwidth is SHHz for Peak detection at frequency above
1:H=.

S. The re=olution handwidth of test recejivrer/=pectrum snslyze=r i= 1Mz
ahd video hbandwidth iz 10Hz for Average detection at fredquency asbove
1sH=.

5. The other emissions is too low to be measured.

7. The data 1z worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 802.11n HT20, CH1 Temperature 23 °C
Memo Humidity 65 %
Lewvel (<dBu'im) Date; 2010-11-30
107
FCC CLASS-B
2 FCC CLASS-B (AVG)
54
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz})
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dABuiv’ dAE/m ABui/m  dEuVWim dE m Deg
1 4524.00 26.31 15.09 41.40 54.00 -1z .60 byvrerage 100 121
2 4524.00 40.45 15.09 55.54 74,00 -15.406 Peak 100 121
Notesz:

1. Reszult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution handwidth of test receiver/spectrum analyzer is 120EH=
and wideo bandwidth i=s 300kH= for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth is 3MHz for Peak detection at fregquency abowve
1GH=.

OJ. The resolution handwidtlhh of test receiver/spesctrun analyzer is 1Mz
and wideo bandwidth is 10H=z for Average detection at frequency abowve
1GH=.

6. The other emissions is too low to he measured.

7. The data is worse case.

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 | 802.11n HT20, CH6 Temperature 11 23°C
Memo : Humidity 1| 65 %
Lewvel (dBu'im) Date; 2010-11-30
107
FCC CLASS-B
z FCC CLASS-B {AVG)
5
1
01000 5800. 10600, 15400, 20200. 25000
Frequency {(MHz)
Fead Ant Tah
Item Freg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dE/m dBuW/m dBEuVW/m dE m Deg
1 45374.00 27,52 15.23 42 .75 54.00 -11.25 byerage 150 1559
2 45374.00 40.46 15.23 55.69 74,00 -15.31 Peak 150 1559
Notes

1. Result = Read WValue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrwn analyzer is 1Z0KEH=
and wvideo bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at frecguency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth iz 3MHz for Peak detection at frequency abowve
1GH=.

OJ. The resolution bandwidth of test receiver/=pesctrun analyzer is 1Mz
and wvideo bandwidth iz 10Hz for Average detection at frequency abowve
1GH=.

&. The other emissions i=s too low to be measured.

7. The data is worsSe case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 .| 802.11n HT20, CH6 Temperature :123°C
Memo Humidity 1| 65 %
Lewvel {(dBuv/im}) Date: 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B {AVG)
5
1
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Fredg Value Factor Fesulc Limit Margin Femark Fos Fos
MHz dBuv dB/m ABuv/m  dBuv/m dbE fans 1 Deg
1 4574.00 30.00 15.23 45.23 54.00 -5.77 byerage 100 120
2 4574.00 41.899 15.23 57 22 74.00 -16.75 Feak 100 121
Notesz:

1. Result = Read WValue 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KHz
and video bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at fredquency hbelow 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MHE
and video bandwidth iz 3MHz for Peak detection at frequency abowve
1GH=.

SJ. The resolution handwidth of test receiver/spectrum analyzer i= 1Mz
and wvideo bandwidth is 10Hz for Average detection at fregquency asbove
1GH=.

6. The other emissions iz too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp.

Tel:886-2-2655-8100

Fax:886-2-2655-8200

Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 2 1 802.11n HT20, CH11 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level {(dBuvim) Date: 2010-11-30
107
FCC/CLASS-B
2
FCC CLASS-B (AVG)
5
1
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Freqg Value Factor Result Limit Margin Remark Fos= Fos
MH=z ABuv dE/m ABuv/m  dABuv/m dE s} Deg
1 4924.00 30.40 15.35 45.75 54.00 -5.25 bwrerage 150 159
2 49z24.00 42,34 15.35 E7.69 74,00 -156.31 Peak 150 159
Note=

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frecquency below 1GH=.

4., The resolution bandwidth of test receiver/spectrumn analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at frequency above
1GH=.

SJ. The resglution bandwidth of test receiver/spectrumn anslyzer is=s 1Mz
and wideo bandwidth i=s 10Hz for Average detection at fregquency asbowve
1GH=.

&. The other ewmi=ssions i= too low to be measured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 2 1 802.11n HT20, CH11 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level {dBu'/im} Date; 2010-11-29
107
FCC CLASS-B
2 - X
FCC CLASS-B (AVG)
5
1
01000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tahk
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dBuv dB/m dBuW/m dBEuV/m dE m Deg
1 4924 .00 31.387 15.35 47, 22 54.00 -6.78 byerage 100 155
2 4924.00 41.15 15.35 5e6.50 74,00 -17.50 Peak 100 158
MNotes

1. BEesult = Read Value + Factor

2. Factor = Antennha Factor + Cable Loss - Lmplifier

3. The resolution bandwvidth of test receiver/spectrumn analyzer is 120KEHE=
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandvidth of test receiver/spectrum analyzer is 1MH=
and wvideo bandwidth is 3MH=z for Peak detection at frequency abhowve
1GH=.

J. The resolution bandvidth of test receiver/=pectrun ansalyzer is 1Mz
and wvideo bandwidth is 10H=z for Average detection at frequency abowve
1GH=.

&. The other ewmissions is too low Lo be measured.

7. The data is worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase : | VERTICAL
Test Mode 3 1| 802.11n HT40, CH3 Temperature : | 23°C
Memo Humidity 1| 65 %
0 Lewvel (dBuVvimj) Date: 2010-11-30
FCC/CLASS-B
40
3
! 4 B
2
a
030 85. 140. 195. 250. 305
Frequency {MHz)
Read Ant Tah
Item Fregq Value Factor Fesult Limit Margin Remark Fos Fos
MH=z dABuW dB/m dBuV/m dBuV/m dEb cm Deg
1 114 .98 43.76 -11.18 32.60 43 .50 -10.90 Peak 100 o
2 135.63 36.80 -9.:28 27.62 43 .50 -15.58 Peak 100 u}
3 1a65.30 49,44 -14. 82 34,82 43 .50 -&. 65 Feak 100 u}
4 Z0o.50 44, 55 -13.48 31.09 43 .50 -12.41 Peak 100 u}
5 Z40.35 39.46 -14.10 23.36 46.00 -ZZ.64 FPeak 100 u}
g 275.30 44,94 -13.97%7 30.97 46.00 -15.03 Peak 100 o
Notes:

1. Result = Read Value + Factor

2. Factor = Antennha Factor 4+ Cable Loss - Awmplifier

3. The rezolution bhandwidth of test receiver/spectrum analyzer is 120EHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GII=z.

4, All emission helow 1GHE at 802.11bh/g/n mode are all the same,so the
802 .11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11gfn
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the sawme below
15H=z, =0 that the channel 1 or 3 (for HT40)was chosen as representatiwve
in final test.

&. The data iz worse case.

g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase : | VERTICAL
Test Mode 3 .| 802.11n HT40, CH3 Temperature :123°C
Memo Humidity 1| 65 %
0 Lewvel (dBuVimj) Date: 2010-11-30
FCC|CLASS-B
40 5
2 3 4 °
1
0 300 440. 580. T20. 860, 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Fos= Pos=
MH=z dBuv dBSm dBuV/m dBuVim dE o Dedg
1 375.60 40.31 -10.34 29,97 46.00 -16.03 Peak 100 u]
2 475.00 41.51 -9.05 32.76 46.00 -13.24 Peak 100 u]
3 s01.00 41,92 -5.0:z2 33.90 46.00 -1z.10 Peak 100 u]
4 T7G.00 35.03 -0.558 34,45 45.00 -11.55 Peak 100 u]
= 225.00 38,48 0.0z 38.51 45,00 -7.49 Peak 100 u]
& 2858.00 30.21 E.1z2 35,33 45,00 -10.67 Peak 100 u]
MNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of teat receiver/spectrum analyzer iz 1Z0KEHz
and video bhandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GIIz.

4, All emission below 1GHz at S02.11k/gf/n mode are all the =same,so the
g02.11g/n mode chosen as representative in final test.

5. According to technical experiences,all spurious emission of 802.11g/n
mode at channel 1,6,11 or 3,6,9 (for HT40) are almost the same bhelow
1GH=z,s30 that the channel 1 or 3 (for HT40)was chosen as representatiwve
in final test.

6. The data is worse case.

g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 .| 802.11n HT40, CH3 Temperature :123°C
Memo Humidity 1| 65 %
0 Level (dBuvim) Date: 2010-11-30
FCC CLASS-B
40
A
4 A
|
1
2
030 85. 140. 195. 250. 305
Frequency (MHz)
Fead int Takh
Item Freg Value Factor Fesult Limit Hargin Femark Fos Fos
MNH= dEuv dE/m dEuV/m dBuY/m dE cm Deg
1 49.50 29.74 -13.50 15.94 40.00 -z24.08 Peak 100 o
2 65.75 33.73 -21.89 11.54 40,00 -28.1¢ Peak 100 u}
3 114.70 46.22 -17.23 28.99 43.50 -14.51 Peak 100 o
4 165.05 Ez.81 -21.09 31.72 43 .50 -11.78 Peak 100 u}
= 235.45 47 .52 -15.27 3Z2.55 46.00 -13.45 Peak 100 u}
[ 271.45 EO.25 -14.17 36.08 45.00 -9.92 Peak 100 o
MNotes:

1. Eesult = Read Walus + Factor

2. Factor = Antenna Factor + Cable Loss - hmplifier

3. The resolution bandwidth of test receiver/spectrwmn analyzer is 1Z0KH=z
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GII=.

4, All emwission kbelow 1GHz at 80Z.11b/g/n mode are all the sSame,so the
802.11g/n mwode chosen as representative in final test.

8. Aocording to technical experiences,all spurious emission of S0Z2.11g/n
mode at channel 1,6,11 or 3,6,9(for HT40) are almost the same below
15Hz,s0 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

. The data is worse case.

g
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CERPASS TECHNOLOGY CORP.

Report No.: TEFI11011063

Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 :| 802.11n HT40, CH3 Temperature 11 23°C
Memo Humidity 1| 65 %
0 Lewvel (dBuWim) Date: 2010-11-30
FCCCLASS-B
40
1 4 B
]
3 3
0300 440, 580. T20. 860. 1000
Frequency (MHz)
Fead int Tah
Item Freqg Value Factor Fesult Limit Hargin Femark Fos Fos
MH= dEuv dE/m dBuV/m dBuWim dE cm Deg
1 399.40 47 .49 -10.89 36.50 46,00 =-9.:20 Peak 100 u]
2 475.00 41.24 -g8.22 33.02 44,00 -12.98 Peak 100 u]
3 5z29.80 38.25 -3.63 34.62 46,00 -11.35 Peak 100 u]
4 s01.00 36.51 0.42 36.93 44.00 -9.07 Peak 100 u]
5 TZ5.60 3l1.94 .06 35.00 46.00 -11.00 Peak 100 u]
& 77600 34.08 3.39 37.47 44.00 -58.53 Peak 100 0
Notes:

1. Result = Read Walues + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyezer is 120EH=
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detmction at frecquency helow 1GII=.

4, All ewission kbelow 1GHz at 80Z2.11b/g/n mode are all the same, 30 the
80Z2.11g/n mode chosen as representative in final test.

5. According to technical exXperiences,all spurious emission of 802.11g4n
mode at channel 1,6,11 or 3,6,9(for HT40) are alwost the sawe below
15H=, 50 that the channel 1 or 3 (for HT40)was chosen as representative
in final test.

6. The data is worse case.

g
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CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 11 802.11n HT40, CH3 Temperature : | 23°C
Memo : Humidity 1| 65 %
Level (dBulvim) Date: 2010-11-30
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
LT )
1
01000 5800. 10600, 15400, 20200. 25000
Frequency (MHz)
Fead Ant Tab
Item Freg Value Factor Result Limit Margin Femark Fos Pos
MH= dABulr dE/m dBEuV/m dBuv/m dE om Dedg
1 4544 .00 32,92 15.18 45.08 54.00 -5.92 byerage 142 158
2 4544 .00 43.07 15.16 55.23 74,00 -15.77 FPeak 100 155
Hotes
1. Eesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrun analyzer is 1Z0EH=z
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bhandwidth i=s 3MHz for Peak detection at fredquency above
1GH=.
. The re=olution bandwidth of test receiver/spectrun analyzer is 1Mz
and wvideo bandwidth is 10Hz for Average detection at fregquency sbove
1GH=.
6. The other emissions is too low to he measured.
7. The data is worse case.
g
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Tel:886-2-2655-8100

. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 11 802.11n HT40, CH3 Temperature : | 23°C
Memo : Humidity 1| 65 %
Lewvel {(dBuv/im}) Date: 2010-11-30
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
5
1
0 1000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tah
Item Freg Value Factor Fezult Limit Margin Femark Fos Fo=
MHz dBuv dE/m AEuW/m dBEuv/m dE cm Deg
1 4544 .00 0 33.24 15.1¢6 45 .40 54.00 -5.60 byverage 100 121
2 4544 .00 44,35 15.1¢6 59.54 74,00 -14.48 Peak 100 121
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and video bandwidth is 300kHz for Peak detection and CQuasi-peak
detection at frecquency below 1GH=.

4, The resolution handwidth of test receiver/spectrum analyzer is 1MHE
and wvideo bandwidth is 3MHz for Peak detection at fredquency sbhowve
1GH=.

. The re=glution bandwidth of tes=st receiver/=psctrun sanalyzer i= 1Mz
and video bandwidth is 10Hz for Average detection at fredquency ashowve
1GH=.

6. The other emissions is too low to be measured.

7. The data 15 worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 :| 802.11n HT40, CH6 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level (dBulvim) Date: 2010-11-30
107
FCC/CLASS-B
2
FCC CLASS-B (AVG)
54
1
01000 5800. 10600, 13400, 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Resultc Limit Margin Remark Pos= Fos
MH= dEuv dE/m dBuVW/m dBuv/m dE cm Deg
1 4574.00 31.50 15.23 46,73 54,00 —T.27 bvyerage 150 159
2 45374.00 42.46 15.23 E7.69 74,00 -15.31 Peak 150 159
Note=

1. REesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - amplifier

3. The resolution bandvidth of test receiver/spectrum analyzer is 1Z0EH=z
and video bandwidth is 300kHz for FPeak detection and Quasi-peak
detection at fregquency kbelow 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth is 3MHz for Peak detection at fregquency above
1GH=.

J. The re=sglution handwideh of cest receiver/spectrun sanslyzer is 1Mz
and video bandwidth is 10Hz for Average detection at frequency abhove
1GH=.

&. The other ewissions is too low to he measured.

7. The data i= worse case.
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 :| 802.11n HT40, CH6 Temperature 11 23°C
Memo : Humidity 1| 65 %
Level {dBuvim) Date: 2010-11-29
107
FCC/CLASS-B
2
FCC CLASS-B (AVG)
a4
1
01000 5800, 10600, 13400, 20200, 25000
Frequency (MHz)
Fead Ant Tak
Item Fredg Value Factor RFesult Limic Margin Femark Fos Fos
MH= ABuW dAEB/m ABuV/m dBuv/m dAE o Dedq
1 4374.00 31.98 15.23 47.21 54,00 -G.79 bverage 100 120
2 4574.00 45,99 15.23 6l.22 74,00 -12.75 FPeak 100 121
Notes

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandvidth of test receiver/spectrum analyszer is 1Z0EH=
and wideo bandwidth is 300kH=z for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The rezolution bandwidth of test receiver/sSpectrum analyzer is 1MH=
and wvideo bandwidth iz 3MHz for Peak detection at frecquency above
1GH=.

O. The re=olution bandwidth of test receiver/spectrum analyzer i= 1Mz
and wideo bandwidrch is 10Hz for Average detection at fredquency asbhove
1GH=.

6. The other emission= is too low to be measured.

The data is worse case.
g
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase . | VERTICAL
Test Mode 3 :| 802.11n HT40, CH9 Temperature 11 23°C
Memo : Humidity 1| 65 %
Lewvel (dBuWin) Date: 2010-11-30
107
FCCCLASS-B
2
FCC CLASS-B (AVG)
54
0 1000 5800. 10600, 15400, 20200, 25000
Frequency (MHz)
Fead Ant Tab
Item Fredqg Value Factor Fesult Limit Margin Femark Fos Fos
MH=z ABuv AE/m dABuV/m dBuV/m dAE om Dedq
1 4904 ,00 33.42 15.31 45.73 54,00 -5.27 hrerage 150 159
2 4904 .00 45.34 15.31 Gl.65 74,00 -12 .35 Peak 150 159
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Awmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wvideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and wideo bandwidth i=s 3MHz for FPeak detection at fredquency sbove
1GH=.

. The resplution bandwidth of test recejiver/spectrum analyzer is= 1Mz
and wideo bandwidth is 10Hz for Average detection at fredquency asbhove
1GH=.

&. The other emissions is too low to he mweasured.

7. The data iz worse case.

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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. CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063
Power .| AC 120V Pol/Phase : | HORIZONTAL
Test Mode 3 :| 802.11n HT40, CH9 Temperature 11 23°C
Memo : Humidity 1| 65 %

Lewvel {dBuv/in) Date: 2010-11-29
107
FCC CLASS-B
2
FCC CLASS-B (AVG)
54
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz}
Read Ant Tab
Item Freqg Value Factor Fesult Limit Margin Femark Fos Fos
MH= dABuV dE/m dEuW/m dBuWim dE cm Deg
1 4904.00 32.94 15.31 45.25 54.00 -5.75 bwerage 100 155
2 4904.00 47.15 15.31 B2 .46 74,00 -11.54 Feak 100 155
Notes

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer iz 1Z0EH=
and wideo bandwidth is 300kHz= for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=
and wvideo bandwidth is 3MH=z for Peak detection at fredquency sbhowve
1GH=.

OJ. The resolution bandwidtlh of test receiver/spectruwn analyzer is= 1Mz
and wideo bandwidth i=s 10Hz for Average detection at freguency asbhove
1GH=.

&. The other emissions is too low to bhe measured.

7. The data is worse case.

L2
Test engineer: (2 et
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“%#” CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063

6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.

b. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.

6.3 Test Setup Layout

Spectrum

EUT

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

6.5 Test Result and Data

Test Date: Nov, 26, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Standard | Channel Fr?&l;'e;r;cy 6dB Bandwidth (MHz)
01 2412 13.5
802.11b (11Mbps) 06 2437 13.7
11 2462 13.6
01 2412 18.2
802.11g (54Mbps) 06 2437 18.2
11 2462 18.1
802.11n HT20 01 2412 17.9
Aln
(65Mbps) 06 2437 18.1
11 2462 18.4
802.11n HT40 03 2422 36.8
Aln
(130Mbps) 06 2437 36.6
09 2452 37.0
Cerpass Technology Corp. Issued date : Dec, 09, 2010
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57" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063

Modulation Standard: 802.11b (11Mbps)
Channel: 01

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.55 4

Fef 20 dBm *Att 30 4B *5WT 50 m= 13.500000000 MOz

G

20 Marker| 1l [T1

i E
1B

10

-0 1

40

50

&0

T

-G

Center 2.412 GH=z 5 MHzZ/ Span 50 MHE=z

Modulation Standard: 802.11b (11Mbps)
Channel: 06

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz -0.91 4B

Fef 20 dBm *Att 30 4B *5WT 50 m= 13.700000000 MOz

20 Marker| 1l [T1

10

20

&0

70

—&0

Center 2.437 GHz & MHz/ Span 50 MH=z

Cerpass Technology Corp. Issued date : Dec, 09, 2010
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o7 CERPASS TECHNOLOGY CORP. Report No

.- TEFI1011063

Modulation Standard: 802.11b (11Mbps)
Channel: 11

® *RBW 100 kHz Delta 2 [T1 ]
*VBW 100 kH=z =0.40 dB
13600000000 MHz

Ref 20 dBm *Att 30 dB *EWT 50 m=
20 Markexr| 1 [T
=27 I

10 Sl-A55200000 GHZ B
]

DF
-1
-20

L _co

70

-80

Center Z2.462 GH=z & MHz/ Span &0 MH=

Modulation Standard: 802.11g (54Mbps)
Channel: 01

® *RBEW 100 kHz Delta 2 [T1 ]
*WVBW 100 kE=z O.06 dB
1 200000000

Faef 20 4Bm *Att 30 4B *SWT 50 m=

-26} 53 dBm
10 i A0S0 0n00 CHS n

.

L

She

-80

Center 2.412 GHz 5 MH=z/ Span 50 MHz

Cerpass Technology Corp. Issued date :
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"% CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063

Modulation Standard: 802.11g (54Mbps)
Channel: 06

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz n.g2

Ref 20 dBm TALL 30 dJdB *SWT 20 mz 18.200000000 MH:

20 Marker| 1

10 =}
EE
0
TDF
10
|- =0
30
3DB

- 60

T

B0

Center 2.437 GH= 5 MA=z/ Span 50 MH=

Modulation Standard: 802.11g (54Mbps)
Channel: 11

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz 1.18 4E

Ref 20 4dBm TALL 30 dB *SWT 50 mz 18.100000000 MH:
20 Marker| 1 [T1
10 anabaolopldl
L £y
TLXH
0
TDF
10
|- 20
3DB
40 ]
nwuwad“w*¢““”“"*~”vﬁk} i U AN ST
|50
-0
7o
B0
Center 2.462 GH= 5 MA=z/ Span 50 MH=
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01

® *REW 100 kHz Delta [T1 ]
*VBW 100 kH=z= -1.19 4dB
Fef 20 dBm *Att 30 4B *S5WT 50 m= Th.en00000000 MOz
20 Marker| 1l [T1
25073 dBm
o —+ 0 @y @1 1 00 slaiazg 0 2= IEH
L P
VIEw I I
TDF
10
20

40

50

&0

T

-G

Center 2.422 GH=z 5 MHzZ/ Span 50 MHE=z

Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 06

® “RBW 100 kHz Delta [Tl ]
“VEW 100 kEz .19 4B

Ref 20 dBm TALL 30 dJdB *SWT 20 mz 18.100000000 MH
zn Marker| 1
27124 dBm
10 2l 4zz000p00 cu.|EH
EE
.,
TDF
|-10
20
=30
fj 3DE
-0
WWW PR,
)
&0
|--70
&0
Center 2.437 GHz & MHz/ Span 50 MH=z
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Report No.: TEFI11011063

Modulation Standard: 802.11n, HT20 (65Mbps)

Channel: 11
® *REW 100 kHz Delta [T1 ]
*VBW 100 kHz
Ref 20 dBm TALL 30 dJdB *SWT 20 mz 18
20 ker| 1 |T
10 2L452800
EE
,
TDF
10
|-z0
30 : TMMVW\M -
3pB
40

- 60

)
B8O
Center 2.462 GH= 5 MA=z/ Span 50 MH=
Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 03
® *RBW 100 kHz Delta 2 [T1 |
*YBEW 100 kH= 0
Fef 20 oBm * ATt 30 dB *ESWT 50 m= JE . B0
20 arker| 1
10
i P
[V IEw I
TDF
-10
-z20
=0 1 p a9 |\ kb an .
i y
40

-0

i

=G0

Center 2.422 GHz 10 MH=z/

Span 100 MH=z

Cerpass Technology Corp.
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"""H" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063

Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 06

® “RBW 100 kHz Delta [Tl ]
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7. Maximum Peak Output Power

7.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures

The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout

Spectrum

EUT

Analyzer

7.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07
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7.5 Test Result and Data

Test Date: Nov, 26, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Channel Frequency | Peak Power Output Peak Power Output
Standard (MHz) (dBm) (mW)
01 2412 5.83 3.8
802.11b
(11Mbps) 06 2437 5.53 3.6
11 2462 4.64 2.9
01 2412 6.11 4.1
802.11g
(54Mbps) 06 2437 5.64 3.1
11 2462 6.14 4.1
Modulation Channel Frequency | Peak Power Output Peak Power Output
Standard (MH2z) (dBm) (mw)
01 2412 5.84 3.8
802.11n HT20
(65Mbps) 06 2437 5.48 3.5
11 2462 5.72 3.7
03 2422 1.32 14
802.11n HT40
(130Mbps) 06 2437 0.84 1.2
09 2452 0.37 11
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)
Channel: 06

*REW 1 MHz Marker 1 [T1 ]
* VEW 3 MHz -3.37 dbm

Ref 20 dbm *mtt 30 dp *SWT 50 ms 2.437000000 GHz
10
o [ B |
| o]
-10
L Ve N
=0 LA a
| =0 IS M,
T pao
4n M M\l TDF
:\ag‘@l“""”ﬂ P
- &0
G0 3DE
Center 2.437 GHz 5 MHz/ Span 50 MHz
TX Channel WLAN E0Z.11B
i cl 22 g - -
Bandwidth 22 MHz Power 5.64 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -29.94 dB
Spacing 16.5 MOz Upper -29_.50 dB
Alternate Channel N
Bandwidth 11 MH=z Lower —--=—-
Spacing 2.5 M=z UDDG‘ r e m———

Modulation Standard: 802.11g (54Mbps)
Channel: 11

*REW 1 MHz Marker 1 [T1 ]
* VEW 3 MHz -2.60 dBm

Ref 20 dbm *Rtt 30 db *SWTL 50 ms 2.462300000 GHz
10
5 < [ B |
¢ — _oe—
10
EE
20 v N
30 M—*J’ \h‘-\-\,\&
MW W‘N -
|-60
70 3DE
Center 2.4¢62 GHz 5 MHz/ Span 50 MHz
TX Channel WLAN E0Z.11B
Bandwidth 22 MH=z Power 6.1 dBm
Adjacent Channel N
Bandwidth 11 MH=z Lower -30.20 dB
Spacing 16.5 MOz Upper -30.14 dB
Alternate Channel N
Bandwidth 11 MH=z Lower —--=—-
Spacing 2.5 M=z UDDG‘ r e m———
Cerpass Technology Corp. Issued date : Dec, 09, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 710f93



<
"""H" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063

Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 11
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Modulation Standard: 802.11n, HT40 (130Mbps)
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8. Power Spectral Density

8.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.

8.2 Test Procedures

a. The transmitter output was connected to spectrum analyzer.

b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz
VBW as that of the fundamental frequency. Set the sweep time=span/3KHz.

c. The power spectral density was measured and recorded.

d. The Sweep time is allowed to be longer than span/3KHz for a full response of the
mixer in the spectrum analyzer.

8.3 Test Setup Layout

FUT S pectrum

Analyzer

8.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

8.5 Test Result and Data

Test Date: Nov, 26, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
; Frequency | Maximum Power Density of 3 kHz
Modulation Standard | Channel (MHz) Bandwidth (dBm)
01 2412 -24.99
802.11b (11Mbps) 06 2437 -31.46
11 2462 -29.54
01 2412 -39.60
802.11g (54Mbps) 06 2437 -40.31
11 2462 -41.72
; Frequency Maximum Power Density of 3 kHz
Modulation Standard | Channel (MHz) Bandwidth (dBm)
01 2412 -39.31
So(zé%h”bgg)zo 06 2437 ~40.79
11 2462 -41.41
802.11n HT40 82 §j§§ '23'04
(130Mbps) -42.61
09 2452 -43.64
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)

Channel: 06
® *FBW 3 kH=z Marker 1
*VBW 30 kHz
Ref 20 dBm TALL 30 dJdB *SWT 200 = 2. 43694
20
10 [ B |
L £y
A KH
0
TDF
10
-z0
30
] 3DB
40 vl
[ W,n ..KJIM“\. M A
g L
-60
o
&0
Center 2.437 GH= 150 kO=z/ Span 1.5 MAE=

Modulation Standard: 802.11g (54Mbps)

Channel: 11
® *RBW 3 kHz Marker 1 Tl |
*VBW 30 kH=z g
Fef 20 dBm *Att 30 4B *SWT 500 = 2.Aal48a900
20
110
L _PX]
=3 |,
TDF
|-10
20
- 30
3DE
&0
T
B0
Center 2.462 GHz 150 kEHz/ Span 1.5 MH=z
Cerpass Technology Corp. Issued date : Dec, 09, 2010

Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 78 0f93



42:)\

57" CERPASS TECHNOLOGY CORP. Report No.: TEFI1011063

Modulation Standard: 802.11n, HT20 (65Mbps)
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Modulation Standard: 802.11n, HT20 (65Mbps)
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Modulation Standard: 802.11n, HT40 (130Mbps)
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9. Band Edges Measurement

9.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

9.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement Equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. |Calibration Date| Valid Date

Spectrum Analyzer R&S FSP40 100047 2010/05/08 2011/05/07

9.5 Test Result and Data

Test Date: Nov, 26, 2010 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65%
Modulation Channel Frequency maximum value in maximum value (dBm)
Standard (MH2z) frequency (MHz)
802.11b 01 2412 2399.80 -52.23
(11Mbps) 11 2462 2528.70 -57.38
802.11g 01 2412 2400.00 -50.85
(54Mbps) 11 2462 2487.10 -57.79
802.11n HT20 01 2412 2398.40 -53.44
(65Mbps) 11 2462 2510.30 -57.80
802.11n HT40 03 2422 2360.80 -56.88
(135Mbps) 09 2452 2509.70 -57.34
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Modulation Standard: 802.11b (11Mbps)
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R

Modulation Standard: 802.11b (11Mbps)
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Modulation Standard: 802.11g (54Mbps)
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Modulation Standard: 802.11g (54Mbps)
Channel: 11
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 01
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Modulation Standard: 802.11n, HT20 (65Mbps)
Channel: 11
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Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 03
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Modulation Standard: 802.11n, HT40 (130Mbps)
Channel: 09
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9.6 Restrict Band Emission Measurement Data

Test Date: Nov, 29, 2010
Atmospheric pressure: 1020 hPa

Temperature: 23
Humidity: 65%

Modulation Standard: IEEE 802.11b (11Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R’Z'::;g Corrected | Result | Limit (dABuV/m)| pargin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2389.97 H 59.46 8.80 68.26 | Peak 74 54 -5.74 | 124 1.00
2388.80 H 39.67 8.80 48.47 Ave 74 54 -5.53 | 124 1.00
2389.97 \% 56.97 8.80 65.77 | Peak 74 54 -8.23 | 183 1.00
2387.52 \% 42.00 8.80 50.80 Ave 74 54 -3.20 | 183 1.00
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rl\eﬂa?;?r:g Corrected | Result | Limit (dBuV/m)) \argin | Table |Ant High
(MHz) HIV (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.85 H 55.94 9.12 65.06 | Peak 74 54 -8.94 | 128 1.30
2487.27 H 40.50 9.13 49.63 Ave 74 54 -4.37 | 128 1.30
2483.96 \% 53.83 9.12 62.95 | Peak 74 54 | -11.05| 167 1.00
2484.04 \% 39.56 9.12 48.68 Ave 74 54 -5.32 | 167 1.00

Modulation Standard: IEEE 802.11g (54Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2389.76 H 61.30 8.80 70.10 | Peak 74 54 -3.90 | 124 1.35
2389.82 H 42.03 8.80 50.83 Ave 74 54 -3.17 | 124 1.35
2385.48 \% 53.92 8.79 62.71 | Peak 74 54 |-11.29 | 204 1.50
2387.01 \% 40.29 8.79 49.08 Ave 74 54 -4.92 | 204 1.50
Channel 11 Fundamental Frequency: 2462 MHz
Frequency| Ant-Pol Rzlae;?r:g Corrected | Result Remark Limit (dBuV/m) Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) [(dBuV/m) Peak | Ave (dB) Deg. (m)
2484.61 H 61.00 9.12 70.12 | Peak 74 54 -3.88 | 112 1.35
2483.57 H 41.03 9.12 50.15 Ave 74 54 -3.85 | 112 1.35
2488.82 \% 55.76 9.14 64.90 | Peak 74 54 -9.10 | 360 1.34
2483.57 \% 40.89 9.12 50.04 Ave 74 54 -3.99 | 158 1.50
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Modulation Standard: IEEE 802.11n HT20 (65Mbps)

Channel 1 Fundamental Frequency: 2412 MHz
Frequency| Ant-Pol R'\éI:(tj?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.76 H 58.85 8.80 67.65 Peak 74 54 -6.35 104 1.00
2389.82 H 41.89 8.80 50.69 Ave 74 54 -3.31 | 186 1.00
2387.01 \% 55.89 8.79 64.68 Peak 74 54 -9.32 171 1.30
2389.82 V 41.75 8.80 50.55 Ave 74 54 -3.45 182 1.00
Channel 11 Fundamental Frequency: 2462 MHz

Meter imi . .
Frequency| Ant-Pol Reading Corrected | Result | Limit (dBUV/M)| \argin | Table |Ant High
(MHz) H/V (dBUY) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2483.96 H 58.83 9.12 67.95 Peak 74 54 -6.05 | 155 1.00
2483.57 H 41.26 9.12 50.38 Ave 74 54 -3.62 155 1.00
2484.61 V 55.49 9.12 64.61 Peak 74 54 -9.39 161 1.00
2483.57 \% 41.52 9.12 50.64 Ave 74 54 -3.36 161 1.00
Modulation Standard: IEEE 802.11n HT40 (130Mbps)
Channel 3 Fundamental Frequency: 2422 MHz
M I
Frequency| Ant-Pol Reaegier:g Corrected | Result | Limit (dBuV/m)| Mmargin | Table |Ant High
(MHz) H/V (dBUV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2389.36 H 60.70 8.80 70.50 Peak 74 54 -3.50 180 1.00
2389.82 H 41.36 8.80 50.16 Ave 74 54 -3.84 | 180 1.00
2388.03 Y 54.33 8.80 63.13 Peak 74 54 | -10.87 | 219 1.00
2389.82 Y 40.45 8.80 49.25 Ave 74 54 -4.75 | 219 1.00
Channel 9 Fundamental Frequency: 2452 MHz
Frequency| Ant-Pol R’\élae;?r:g Corrected | Result |, Limit (dBuV/m)| Margin | Table |Ant High
(MHz) H/V (dBuV) Factor (dB) |(dBuV/m) Peak | Ave (dB) | Deg. (m)
2487.84 H 59.10 9.12 68.24 Peak 74 54 -5.76 178 1.00
2483.57 H 41.17 9.14 50.31 Ave 74 54 -3.69 178 1.00
2483.74 \% 54.18 9.12 63.30 Peak 74 54 -10.70 | 242 1.00
2483.57 \% 39.70 9.12 48.82 Ave 74 54 -5.18 237 1.00
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10 MHz for Average detection at frequency above 1GHz.
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4,500 — 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 — 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675—-12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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